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TMLE GENERAL VIEW

— LE-—-1
Ref.No. Description Part No. Ref.No. Description Part No.
| |stand LEOSOT00%%%% 31 | Fluorescent 1amp Pipe Support] EF 0813000000
2| Table LEOBO200 X% %% 32 | Fluorescent Pipe Base A EFO0811A00000
3 | Arm Support Square Pipe LEOBO300%%%% 33 | Hexagon Sockef Head Cab| 5 5620620CC00
4 No. | Table Lid EF080400%%xx%xx% 34 | High—tensile Hexagon Bolt SS931040TNOO
5 |No.2 Table Lid EFO080500%%%% 35 | Plain Washer, M10
6 Jcofjngig%l‘tr'k Head Wood Screw 36 Spring Washer, M10
7 |No.1 Table Support EF100200%x%% 37 | TAJIMA Brand Name Plate EF0814000000
8 |No.2 Table Support EF100300%%%s 38 | Countersunk Head Screw $SS100412CC00
9 [No.3 Table Support EFT100400%%%x 39 | Needle Bar Drive Shaft A LEOBO4AD*%%x
10 |No.4 Table Support EF100500%%%% 40 |Needle Bar Drive Shaft B | LE 0804 B 0% %%
11 | No.5 Table Support EF100600%%%% 41 | N—Coupling N01501500000
12 | Table Support Bracket R | E G 1005 RO %% %% 42 |No.l Wiring Cover LEOSBOSADS*%x%
13 | Table Support Stud EF1001000000 43 |No.2 Wiring Cover LEOBOSB 0% %%%
] 14 l*sigriaﬁon Socket Head Cap SS620830CCO00D 44 iotary Hook Shaft Drive Shaft E.F 0821 AOkk%%
15 | Spring Washer, M8 45 | Rotery Hook Shaft Drive Shaft| £ £ g g 21 B0 % x* %
16 | Plain Washer, M8 46 | Wiring Cover Stud EF081700000°0
17 | Hexagon Nut, M8 47 | Plain Washer, M4
18 | Countersunk Head Screw SS110615SC00 48 | Truss Head Screw SM010906SA00
19 | Round Head Wood Screw, 49 | Bobbin Rotating Shaft A LEOBOSAO*%%%
20 |Hexagon Socket Head Cap| 55620615CC00 50 |Bobbin Rotating Shaft B LEOBO5SBO**%%
21 Spring Washer, Mé 51 12mm Dia. Joint CE0819000000
22 | Plan Washer, M6 52 | Porcelain Eaameled Set Screw| SS820608T NDOO
23 | Godnter Gear Box—side Side| g £ 0g07000000 53 | Nipple Lifting Shaft A LE0BOGADX*%4% )
24 | Truss Head Screw SS010508SDO0O0 54 | Nipple Lifting Shaft B LEOBOG6B O %x%x%x%
25 | Stand Stud Bolt EF080¢8000000O0 55 | Motor Pulley EF0113000000
26 | Adjusting Bolt EFO0809%000000 56 | Hexagon Nut,M10%P1.0
27 | Hexagon Nut, M20 57 | Hexagon Bolt $S931035CC00
28 | Vibration—preventive Base | EF 0810000000 58 |Hexagon Socket Head Cap| 55620530C C00
29 | Fluorescent Lamp EF740100%%x%x% 59 |Jump Amp. Zigzag Swing Box{ LE 6103000 000
30 | Fluorescent Lamp Stand Pipe| EF 0812000000 60 | Hexagon Socket Head Lap| g g5620510C CO0

Screw

Note:As for the parts with marks # or %, pleese follow our instructions on Table of Contents, in your parts order.




TMLE GENERAL VIEW

LE—1
Ref.No. Description Part No. Ref.No. Description Part No.
61 | Plan Washer, M5 g1 | Round Head Wood Screw, '
§2 | Jump Amp. Card EFG6102010000
63 | Zigzag Swing Orive Card | LEG6101000000 ]
64 | Tension Base Bracket LEO0914000000 b
65 | Tension Base Bracket A EF0923A00000 i
66 | Tension Base Bracket B EF0923B00000 "
67 | Thread Stand Shaft A EF0937A00000
68 | Thead Stand Plate LEO9TT100%k%x%
69 | Thread Course LEOS 1000 %x%%
70 | Pan Head Screw SS410410SDO0O
71 | Thread Stand Felt EF0940000000
72 | Thread Stand Stud EF0939000000
73 | Hexagon Nut‘, M5” ‘ )
74 | Felt Packing EF0904000000
75 | Thread Course Tension Diskﬂ | EFO0913000000
76 | Thread Course Tension Spring] EF 0915000000 B
77 | Thread Course Tension Stud EFO0391 46 00000 “
78 | Adjusting Screw EF0909000000
79 | Hexagon Nut, 11/64%40 o
80 | Thread Course Thread Guide | EF 0912000000
81 | Thread Guide EF0942000000
g2 | Ybration—preventive Rubber EF 0833A00000
_83. ' gibration-preventlve Rubber EF0833B000O00O
84 | Switch Bar EF1109000000 -
85 | Bar Switch Support EF1108000000
86 | Shelf Plate LEOBI1600 k%% |
87 | Rotary Encoder EF6600000000
88 gg:ggon Socket Head Cap 5 8_5 20305CC00
89 | Plain Washer, M3
90 | Main Shaft Motor EF6204A0%%x%x

Note:As for the parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.
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TMLE BOX

LE—-2

Ref.No. Description Part No. Ref.No. Description Part No.

1 'Main Gear Box EF0101000000 31 | Angle Pointer EF0118000000 o
2 | Counter Gear Box LE0O101000000 32 |Hexagon Socket Head Cap] 55620405C C00
3 |Hexagon Socket Head Cap| 55621040CC00 33 | Plain Washer, M4
4 Spring Washer, M10 34 Motor Belt YJ6390000000
5 Plain Washer, M10 35 | Rolier Chain YRS250960000
6 No. 1 Bearing Case LEO104000000 36 Operation Panel Stand Pipe E“FM(')' 113000000
7 ggriav?on Socket Head Cap| g 5620625CC00 37 | Operation Panel Stand Bracket{ EF 0120000000
8 ggr)éadlgon Socket Head Cap SS620620CCO00 ‘ 38 Iélgr)ggon Socket Head Cap $SS620515CC00
9 | Tension Shaft Holder LEOT05000000 39 |Hexagon Socket Head Cap| 55620508C C00
10 | Porcelain Enameled Set Screw| S S 820506 T N OO 40 | Bobbin Stand Base EGO0106000000
i3] 15mm Dia. Bearing Case Collar] EF 0106000000 41 | Bobbin Stand Shaft . EFO0122000000
12 | Porcelain Enameled Set Screw| S S820606 T NOE)_ 42 | Hexagon Nut, M4
13 | 15mm Dia. Sprocket LEO106000000 43 | Hexagon Nut,M5
14 | 10mm Dia. Sprocket LEO1Q7000000 44 | Operation Panel Box LES201A00000

15 | Tension Pin LEOTC9000000 45 | Spring Washer, M6
16 | Tension Bolt LEOT10000000 46 | Shaft Cover A LEOSOYAO00000
17 | Taper Pin YSO0525N00000 47 | stop Ring H04200000000
18 | Rotary Hook Shaft Drive Shaft| LE 0108000000 48~ |Hexagon Socket Head Cap| 55620305CC00
19 | Driven Pulley LEOT11000000 49 | Plain Washer, M3
20 |Hexagon Socket Head Cap| s5620612CC00 50 | Cover Fixing Stud LEO81T000000
21 | Taper Pin YSO0535N00000 51 | Plain Washer, M6
22 | Main Gear Box Lid EFO0114000000 52 | Tension Bracket LE0402000000
23 | Truss Head Screw SS010508SDO0O 53 | Tension Pulley LE040300000C0O
24 | Counter Gear Box Cover LEO0O433000D000 54 | Tension Pulley Pin LEO404000000¢0
25 | Gear Box Angle LE0405000000 55 | Timing Belt T10020066000
26 | Box Lower Cover LEO408000000O 5 | No.2 Timing Pulley CEO0419000000
27 | Truss Head Screw SMO010306SA00 57 | Pulse (Stepping) Motor EF6401000000
28 | Oil Fencing Cover LE 0-] 13000000 58 | Pulse (Stepping) Motor Bracket] CE 0811000000
29 |Hexagon Socket Head Cap| 55620505CC00 | 59 |Hexagon Socket Head Cap| 55620315C C00
30 | Plain Washer, M5 §0 | Hexagon Socket Head Cap| 55620825C C00

Note:As for the parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



TMLE BOX

_ ___LE-2
Ref.No. Description Part No. Ref.No. Description Part No. ]
61 | Puley Cover LE0435000000 |
62 | Bal Bearing | 600a4zzoo00000
63 | Shaft Cover B LEOB8(GIBO*%x*xx%
64 | Panel Card LE5202000000
65 | Gear Position Indicator Plate LE04370600000
66 | Angle Indicatoor Disk EF0123000000
67 | Needle Bearing TA0122500000
68 | Needle Bearing TA0101500000

Note:As for the parts with marks # or ¥, please follow our instructions on Table of Contents, in your parts order.
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TMLE ROTARY HOOK BASE

LE—3
Ref.No. Description Part No. Ref.No. Description Part No.
1A | Rotary Hook Base A EF0201AQ00000
1B | Rotary Hook Base B EF0201B00000
2 Needle Plate EF020210%%%%
3 Needle Plate Set Screw SM201108CA0Q0 . N
4 Spiral Bevel Gear A EF0203000000 | o o
5 Spiral Bevel Gear B EF0204000000
6 Porcelain Enameled Set Screw| S S 820606 TNOD
7 Rotary Hook Shaft EF0205000000
8 Rotary Hook Shaft Bushing EF0206000000
] Rotary Hook Base Stud EF0207000000
10 | Hexagon Nut, M8
11 Plain Washer (Large), M8
12 | Spring Washer, M8 ]
13 | 15mm Dia. Needic Colar | EF 0208000000 ' “' Y ) ]
14 | Porcelain Enameled Set Screw| S S 820505 TNO0D
15 | 7.94mm Dia. Coliar EFO02090000¢00
16 | Porcelain Enameled Set Screw| S M 821104 TNOO
17 Rotary Hook MEOS0500%%%%
18 | Rorary Hook Set Screw SM601105THOO
19 | Rotary Hook Support EF021000%%x%%
720 | Rotary Hook Shaft Set Screw| SM601109SNOO
21 | Bobbin MEOS0400%%%% ) o
22 | Bobbin Case MEO50300%%%% o
23 | Needie Plate Hole Coliar EFo0202200000 y 4 | 4
24 | Needie Plate Hole Seal EF0202300000
25 Needle Bearing HKO0181200000

Note:As for the parts with marks % or %, please follow our instructions on Table of Contents, in your parts order.
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TMLE M -AXIS GEAR BOX

_ LE-4

Ref.No. Description Part No. Ref.No. Description Part No.

1 Gear Box LEO401000000 3 12mun Dia. Spacer LEOC440000000

2 |Hexagon Socket Head Cap| 55620825CC00 32 | 32T Gear Fixing Key YS5M4M100000

3 Spring Washer, M8 33 | Bevel Gear A LEO441000000
"4 | Plain Washer, M8 34 |Bevel Gear B LE0442000000

5 | Gear Box Cover LE0O406000000 35 | Bushing B LE0443000000

§ | Truss Head Screw SMOT0906SA00 36 | Bushing A LEO444000000 T
" 7 | Gear Box Side Cover LE0O407000000 37 | Middie Bevel Gear LE0445000000

8 Slide Lever LE0O4090060000 38 | Bushing C LE0O446000000

9 | Siide Lever Grip 77T LEo4t10000000 39 | Gear Shaft LE0447000000

10 | Siide Block LE0O411000000 40 | Attaching Base LE0448000000

11| Ball Plunger BP080000000O 41 | Spring Pin, 4P%20L

12 | Hexagon Nut, M8 42 1 16T Gear A LE0O449000000

13| Middle Gear LE0412000000 43 | 30T Gear LE0450000000

14 | Middle Gear Pin LEO413000000 44 | 20T Gear ] LE0451000000

15 | Middie Gear Pin Washer LE0O418000000 45 | 32T Gear LE0452000000

16 | Spring Washer, M6 46 | 24T Gear A LE0453000000

17 | Hexagon Socket Head Lapl g5620612CC00 47 | 24T Gear B LE0454000000

18 | 10mm Dia. Collar EFO0924000000 48" | 16T Gear B LEO0455000000

19 | Porcefain. Enameled Set Screw| S S 820405 TNO0O 49 | Driven Shaft “ LE0456000000

20 | Shaft Attaching Base LE0423000000 50 | Driven Shaft Fixing Key YS5M4M400000

21 |Hexagon Socket Head Cap| 55620515CC00 51 |E—Ring,E—10

22 | Dry Bearing MBO01215DU0DD 52 | Drive Shaft LE0O457000000

23 |Needie Bearing TLAO18120000 53 | Key Base LEO0458000000

24 | Ball Bearing 690100000000 54 | Key Fixing Screw LEDA45900000°¢0

25 | Directioning Driven Shaft LED415000000 55 | Key Fixing Spring LEOA46D00D 07) 000

26 | M—axis Drive Shaft LE0O414000000 56 | Drive Key LEO461000000

27 | 24T Gear (15mm Dia.) LEO;19000000 57 | Positioning Shaft LE0O462000000 i
28 | Porcelain Enameled Set Screw| S S820505TNOO 58 [ 15mm Dia. Needle Collar EF0208000000¢0

29 | Middie Shaft LEO0438000000 59 | N—Coupling NO1501500000 |
30 | 1zmm Dia. Collar LE0439000000 60 |Needle Bar Drive Shaft LE0O417000000

Note:As for the parts with marks # or %, plesse follow our instructions on Table of Contents, in your parts order.



TMLE M —AXIS GEAR BOX

Ref.No. Description Part No. Ref.No. Description Part No.
61 | Joint Grip LE0432000000
62 | Porcelain Enameled Set Screw| S S820606 TNOGO
63 | Taper Pin, 4P%25L
A 64 ) mG_ear Box Indicator Plate LE0436000000
65 |fexagon Socket Head Cap| 55620512CC00
66 |Ball Bearing 600022000000

Note:As for the parts with marks # or %, pleasc follow our instructions on Table of Contents, in your parts order.
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TMLE M- AXIS SWITCHING SYSTEM

____LE-—-S

Ref.No. Description Part No. Ref.No. Description Part No.

1 |Bearing Case Stand LE0O434000000 31 | Needle Bearing TLAO18120000

2 | Hexagon Socket Head Cap| 55620820C C00 32 | Needle Bearing TA0121200000

3 Diractioning Drive Shaft LEQ424000000

4 Drive Shaft Key LE0425000000

5 | Countersunk Head Screw SM100608CC00

6 15mm Dia. Needle Collar EF020800000°0

7 Porcelain Enameled Set Screw| S S 820606 TNODO "
"8 | Base Point Sensor LE0431000000 B

9 No.2 Timing Pulley CEO04193000000

10 | 15mm Dia. Spacer LEDA429000000
11| Switching Drive Gear LEO0426000000 ”
12 | Change Block LE0428000000
13_ | Hexagon Nut, M8
14 | Bal Plunger BPO0OS8SDO0O0OOO0OGOO
|15 | Side Lever LE0409000000 ]
16 | Slide Lever Grip LEO410000000 _
17 | Sensor Bracket LEO0427000000
18 | Photo—interrupter Assembly LE6601000000O
19 |Bexagon Socket Head Cap| 55620410CC00
20 | Pan Head Screw SS410310SE00 o
21 | 24T Gear B I LEo4ss000000
) ZMZ Porcelain Enameled Set Screw| S S820505TNO0O -
23 | Lever Stopper LEO0430000000
24 ]'élgréafon Socket Head Cap| g gg20515CC00 ]
25 | Plain Washer, M3
26 | Plain Washer, M4 i _
727 | Plain Washer, M5 o
28 | Shaft Attaching Base LE0423000000
29 | Spring Washer, M5
30 | Dry Bearing MBO01210DU0DD

Note:As for the parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.




TMLE NIPPLE LEFTING GEAR BOX LE-6

TAJMA



TMLE NIPPLE LEFTING GEAR BOX

____LE-6
Ref. No. Description Part No. Ref.No. Description Part No.
1 Nipple Lifting Gear Box LEOG601000CO00D 31 | Gear Head 4GK18)0K0O0O0O0DO B
2 |Hexagon Socket Head Cap| 5 5620820C C00 32 | Cord Cramp T
3 Nipple Lifting Drive Gear LE0OG602000C00O 33 | Plain Washer, M5
4 | Porcelain Enameled Set Screw| S S820505T N 0O 34 | Hexagon Socket Fead Cap| 55620515C C 00
5 Nipple Lifting Driven Gear LE0OG60300000C T
6 | Switch Collar LE0O604000000
|7 | Position Detecting Card LE6102000000
8 | Pan Head Screw SS41030 5SEO 0
9 | Plain Washer, M3
10 | Card (PC Board) Stay LE0OG606000000O
11 | Flat Fillister Head Screw SM600905SA00
17 | Gear Box Cover LE0OG607000000
13 | 12mm Dia Shaft LE0608000000
14 | 12mm Dia. Colar LE0439000000
15 | Porcelain Enameled Set Screw| S S 850 405TNOD
| 16 |E—Ring,E—10 '
17 | Stud Bott LE0G609000000
18 | Reversible Motor LE9101000000 B
19 | Pan Head Screw SS410560S5D00O
20 | Connecting Rod LEOG611000000
21 | Rod End Bearing Case PHSO6R000000
22 | Rod End Bearing Case PHSO06L00000O )
23 Hexaéon Nut, M6 -
24 Eceéav"lgon Socket Head CaP| g g5620625CC00 )
25 | Plain Washer, M6
26 | Drive Arm LE0610000000 | -
27 Sgéavbgon Socket Head Cap| g S620615CCO00
28 | Dry Bearing MBO01206DU0DO -
99 | Hexagon Nut, Counterclockwise
. M6 .
30 | Truss Head Screw SMO10306SA00

Note:As for the parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.
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TMLE ZIGZAG SWING CAM BOX

LE~7
Ref.No. Description Part No. Ref.No. Description Part No.
1 | Cam Box LE0201000000 31 | Zigzag Swing Drive Lever LE0211000000
2 |Hexagon Socket Hedd Cap| 55620825C C00 37 | Square Box LE0216000000
3 | Spring Washer, M8 . 33 | Flat Filister Head Screw SM600912CCO00
4 Plain Washer, M8 34 Zigzag Swing Driven Lever LEO21 2 000000
5 Zigzag Swing Cam R LEO203RO0O00O0O 35 |Lever Pin LE0O213000000
6 Zigzag Swing Cam L LEQ203L00COGO 36 | Square Roller LE0215000000 T
7 Porcelain Enameled Sef{ Screw| S S820608TNGOGO 37 | Plain Washer, M6
8 Box Top Lid 1T L‘E(_)Z 02000000 38 | Hexagon Nut,M$§
9 Iggréav%on Saocket Hegd Cap SS620 510 CC 00 39 é{%zf?gBSwing Connecting LEOSO7BO%%%%
10 | Spring Washer, M5 40 | 15mm Dia. Needle Collar LE0208000000O
11 | Solenoid Base LE0204000000 41 | Porcelain Enameled Set Screw| SS820505T NOO
12 | Solenoid LE6801000000 42 | 10mm Dia. Joint EF0826000000
i3 Porcelain Enameled Setl Screw| S S 820404TNOO 43 | Porcelain Enameled Set Screw| S S820405TNOO ]
14 | Urethane Ring, 11P 44 | Needie Bearing HKO0O181200000
15 |E—Ring,E~10 45 | £lezag, Swing Connecting LEOBO7 AO%%%%
1h | Solenoid Connecting Plate R LEO205RO00000 46 | Cam Box Cover A LE0O223A0%x%x%x%
17 | Hexagon Socket Head Cap| '55620412CC00 47 | Truss Head Screw SMO10906SA00
18 | Solenoid Connecting Flate L LEO2CS5LO0O0O0CO0O 48" | Cam Box Cover B LEO0223BO%%x%%
19 | Connecting Plate Stay LE0206000000 | 43 | Clutch Knurled Screw EF0539000000
|20 | Gam Lever Connecting Plate | £ g 207 R00000 50 | Porcelain Enameled Set Screw| S S820303TNOO |
21 | Cam Lever Connecting Plate | | £ 9 207000000 51 | Solenoid Lever Stop Pin LE0218000000
27 |Hexagon Socket Hegd Capl 535620410CC00 52 | Spring Pin, 2P¥10L
23 | Spline Shaft LE0O214000000 53 | Nut,M10
24 | Thrust Washer TWO0120000000 54 | Pin Holder LE0O219000000
25 | 10mm Dia. Coliar EF0924000000 55 | Stop Pin Spring LE0C217000000
26 | LM Ball LMToIouuoo00o0 5 |E~Ring,E—5
27 | Cam Lever LE020800G0000 57 |Latch Attaching Plate LE0D220000000
28 | Cam Roller Pin LE0209000000D 58 | Magnet Latch SM4000000000
29 | Cam Rolier LE0210000000 59 | Pan Head Screw SS410304SDO0O
30 | Stopper Ring LE0222000 0~0 0 60 | Cord Cramp

Note:As for the parts with

marks # or %, please follow our instructions on Table of Contents, in your parts order.



TMLE ZIGZAG SWING CAM BOX

LE-7

Ref.No. Description Part No. Ref,No, Description Part No.

61 | Flat Filister Head Screw SS600408SC00D

62 | Plain Washer, M5 S

63 |Pain washer.ms 1| 10

64 | Spring Washer, M6

65 |Square Rofler Set LE0215800000 ]

66 | Dry Bearing MBO0OO0OEOSDUOOO

67 | Needle Bearing HKO0O101200000

Note:As for the parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.
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TMLE ARM |

_ LE-8
Ref.No. Description Part No. Ref.No. Description Part No.
1 |Am LE0501000000 31 |No.3 Pin EF0511000000
2 |Hexagon Socket Head Cap| 55620830CC00 32 | Zigzag Swing Connecting Shaft| LE 08 07 00 % % % %
3 Spring Washer, M8 33 'i;ake——up Lever EF0604000000
4 | Plain Washer, M8 ) 34 | Take—up Lever Adjusting Collar] LE 0560000000
"5 | Vertical Shaft Gear LE0502000000 35 | Cam Roller CEO0116200000
6 Porcelain Enameled Set Screw| SS820404TNOO 36 | Nipple Lifting Lever LE05220000 0 0
7 | Arm Shaft Bushing LEO0503000000 37 |Hexagon Socket Head Cap| §5§20510CC00
§ | Vertical Shaft Bushing, Lower| LE 0504000000 38 | Needle Bar Drive Shaft LE0523100000
9 | Vertical Shaft Bushing, Upper| LE 0505000000 39 | Jumping Parts Set EF0532S00000
10 | Arm Shaft LE0506000000 40 | Jump Spring EF0530000000
11| Vertical Shaft LEO0O507000000 41 | Spring Cradie EF0531000000
12 | bpiral Bevel Gear C LE0592000000 42 | Needie Bar Drive Shaft Bushing| EF 0523000000
13 | Spiral Bevel Gear B CEO01250000 0“0 43 | Needle Bar Reciprocator EF05320 600 00
14 | Spral Bevel Gear A CEO0124000000 44 | Needle Bar Reciprocator Side| ¢ £ 523000000
15 | Porcelain Enameled Set Screw| S S820505TNOO 45 | No.4 Pin EF0512000000
16 | Negdle Bar Drive Tever Shaft) | £ 0508000000 46 | Stopper Bracket " | EF0534000000
17 | Nipplie Drive Lever Shaft Holder] LE 0509000000 47 | Stopper EF0533000000
18 | Roler Pin A CEO0116100000 48 | Arm Side Cover, Rear LE0527000000
19 | Porcelain Enameled Set Screw| S M 820802T N0O 49 | Round Countersunk Head SM2009065D00 )
20 | Nipple Drive Lever LEOCS10000000 50 | Arm Side Cover, Front LE0OS587000000
21 | 12mm Dia. Collar LE0439000000 51 | Solenoid Cover EF0538000000
22 | Nipple Lifting Pin LE0514000000 52 | Solenoid EF6801000000
23 | Hexagon Nut, M5 53 | Solenoid Bracket LE0517000000
24| Nipple Drive Cam LE0513000000 54 | Hexagon Nut,M9%P0.75 '
25 | Needie Bar Drive Lever Bushing] LE 0515000000 55 |Hexagon Socket Head Cap| 55620410CC00
26 | Needie Bar Driver LEO0S516000000 56 | Clutch Knurled Screw EF0539000000
27 | Flat Filister Head Screw SM600907CCO00 57 | Clutch Pin EFO0540000000
28 |No.1 Pin EF0509000000 58 | Porcelain Enameled Set Screw| S S820303TNOO
29 | Needle Cage KTO0811800000 59 |E—Ring,E—5
30 |Needle Bar Drive Connecting] g F 0513000000 60 | Stopper Plate Spring EF0541000000

Note:As for the parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



TMLE ARM |

__ LE-8
Ref.No. Description Part No. Ref.No. Description Part No.
61 | Pan Head Screw SS410304CDOO 91 | Flat Filister Head Screw SM600605CCD0
. 62 | Plain Washer,M3 92 | Flat Fillister Head »S“crew SM600910CCDO0O
63 |Needle Bar Driver Set EFO0504S00000 y3 | Pk Tilicter Head Screw,
g4 | Needie Bar Cam Tightening| ¢ F 0508000000 34 | Ball Bearing 600422000000
65 | Bearing Case LE0O586000000 95 | Stop Ring, 42 ‘
66 | Plain Washer,M§ 36 | Countersunk Head Screw | SM100910SC00
67 | Spring Washer, M6 37 | Connecting Rod EF0505000000
68 | Hexagon Nut, M6 i 98 Take up Lever Cam Base EFO 507000000
69 | Take—up Lever Drive Cam | EF 0506000000 39 | Needic Bar Drive Cam EF0504000000
70 | Cam Washer EF0522000¢000 100 | Needle Cage K03841180000
71 | Hexagon Socket Head Cap| 5 5620406CC00 101 | Upper Thread Guide Bracket R| EF0632R 00000 ’
72 | Take—up Lever Drive Lever Pin| EF 0518000000 102 | Round Countersunk Head SM200304SD0O
73 | 7.94mm Dia. Collar EF0209000000 103 | Truss Head Screw SMO010906SDO00
74 | Take—up Lever Drive Lever A| EF 0515000000 104 | Solenoid Cover Set EF0538S00000
75 Cam Roller Pin LEv0511000000 105 | Needle Bearing TLAO15120000
76 | cam Roller LE0512000000 106 | Needle Bearing TA0101500000
77| Spring Washer, M4 107 | Dry Bearing MBO1006DUO0DO
78 | Hexagon Nut, Mé 108" | Cam Roller Set LE0512S00000 )
79 | Take—up Lever Drive Lever B{ EF 0516000000 109 | Take—up Lever Gear LEOS5 S 90 00000
80 | Take—up Lever DriveA Gear EF0517000000 110 | Sub Bearing Case LE0OS533000000
81 |Pan Head Screw SS410308SD00 111 | Hexagon Socket Head Cap| 556720520C CO0
82 | 12mm Dia. Needie Colar CEO0127000000 112 | Thread Suspender Disk EF0637000000
83 | Top Cover LE0O588000000 113 | Thread Suspender Spring EF0639000000
84 |Pan Head Screw SS410305SD00 114 | Jhread Suspender Spring EF0638000000
85 | Upper Thread Guide Bracket L| E F 0632L 00000 115 | thread Suspender Attaching| 0636000000
86 | Upper Thread Guide EF0628000000 116 | Countersunk Head Screw SMI100903SA00
87 | Plain Washer, M4 117 | Thread Guide LEO0596000000 ]
88 | Middle Thread Guide EF0629000000 118 | Set Screw SM800906TNOD
89 | Zigzag Swing Front Cover LE0D590000000 119 | Arm Interlocking Lever LE0553000000
_90 Reciprocator Spacer EF0554000000 120 | Countersunk Head Screw $S110306SDOC

Note:As for the parts with marks # or %, plesse follow our instructions on Table of Contents, in your parts order.
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TMLE ARM 1l

__LE-9
Ref.No. Description Part No. Ref.No. Description Part No.
1| Upper Needle Bar Bushing LE0519000000 N 31 | Set Screw SMB8O01105TNOO
2 | Bushing Stopper LE0520000000 32 | Upper Dead Point Stopper EF0617000000
3 |Set Screw SM801103TNOO "33 | Plain Washer, M6
4 | Nipple Sleeve LE0528000000 3 | Zigzag Swing Guide Shaft LEO0549000000 O
5 Countersunk Head Screw SS110307SDO0O 35 | Guide Shaft Balance;-épring LEOS562000000
6 | Needie Bar LE0537100000 36 | Guide Shaft Bushing, Lower | LE 0551000000
7 PorcelaiﬁAEnameled Set Screw| SM820802TNOO 37 | Bobbin Rotating Bushing LEO 5'”3 8000000
8 Urethane Ring WU7501202000 38 | Fixing Guide Ring LE0OS554000000
9 Upper Dead Point Stopper LEOS536000000" 39 | Flat Fillister Head Screw SM600305C 60 0
10 | Nipple Spring Presser LE0S533000000 "1l 40 |Rotating Ring LE0555000000
11 | Spring Presser Fixing Screwﬂ LEO0OS534000000 41 | Concentric Stopper Ring NRO3000000OO
12 | Flat Fillister Head Screw SM600909CCO00 42 ) Rotating Ring Set LE0OS555S00000
13 | Needle Bar Connecting Stud | LE 0524000000 43 | Nipple Guide Pipe LE0529100000
14 | Flat Filister Head Screw SM600907CCO0 4 | Nipple B LE0530B00000
15 | Needle Bar Felt Packing LE0537200000 45 | Needie DBOKSO14%%%%
16 | Nipple Ring LE0531000000 46 |Ring Rotating Pawl LE0O556000000
17 | Set Screw, 11/64%40%2.8 47 | Cord Pilot LE0OS593000000
18 | Nipple Felt Packing LE0529200000 48 | Round Filister Head Screw | SM700904SA00 |
|19 | Nipple Guide Shaft Bushing, | | £ 0573000000 49 | Zigzag Swing Lever Pin LE0542000000
20 | Nipple Guide Shaft LEOS21100000 50 | Zigzag Swing Lever LEO0OS545000000
21 | Nipple Height Adjusting Collar| LE 0535000000 51 |Boss Set Screw LE0O541000000
22 | Spring Stopper LE0S521200000 52 | Connecting Rod LE0OS557000000
23 | Presser Foot Spring LE0578000000 53 | Connecting Rod Pin LE0559000000
24 | Nibple Guide Shaft Connecting| | £ 0525000000 54 | Guide Base LE0O540000000
25 | Silencing Packing CE0234000000 55 | Base Stop Pin LEO0OS47000000
26 | Nipple Stroke Arm LE0532000000 | 56 | Stop Pin Spring LE0548000000
27 | Flat Filister Head Screw SM601108CCO00 57 | Guide Attaching Arm LE0OS546000000
28 |Nipple Guide Shaft Bushing,| | £ 0599000000 58 | Cord Guide LEO538A0%%%%
29 | Guide Shaft Bushing, Upper LEOS50000000 59 | Flat Fillister Head Screw SM600605CAO00
30 | Guide Shaft Drive Pin LE0OS552000000 60 | Tension Stud LEOS64000000

Note:As for the parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



TMLE ARM Il

__ LE-9
Ref.No. Description Part No. Ref.No. Description Part No.
61 | Tension Disk LE0O563000000 91 | Bobbin Bracket (Taping) LEO0O568000000
62 | Tension Spring LE0CS59700000 0-“ - 92 | Tape Guide
" 63 | Tension Regulator LE0598000000 93 | Round Head Screw "SM300805CC00
64 | Thread Guide LE0O559600C0000¢0 94 | Taping Bracket Set LE0OS568S00000
65 |Guide Base Pin LEO0544000000 95 | Zigzag Swing Lever Set LEO0545500000
66 | Hexagon Nut, M4 "l 96 |zigzag Swing Bracket Set LE0567S00000
67 | Knurled Screw L EM() 5 7 1000000 97 | Bobbin Bushing Bracket LE0OS526000000
68 | Bobbin Bracket (Zigzag Swing)] LE 0567000000 o
69 | Guide Pin LE0566000000
70 —bountersunk Head Screw SS110305S8SDO00 -
71 | Bobbin Bracket Shaft LEOS577000000 |
72 | Flat Filister Head Screw SME00912CCO00 )
73 Spring Washer, M4 B
74 | Bobbin R—side Base LEO0574000000
75 l;grze\xgon Socket Head Cap SS62 0 410CAO00
76 | Bobbin Tension Spring LEOS75000000
77 | Round Head Screw SS310203MZ00 B
78 | Washer with Teeth, M4
79 gg?gw Tension Adjusting LEGS576000000 i
80 | Bobbin Shaft LEO0579000000
81 | Coiling Bobbin LE0OS581000000 T
87 | Bobbin L—side Bracket LEO0572000000 -
83 | Holder Spring LEO0O570000000
84 | Cord Stopper Spring LE0569000000 )
85 | Stepped Screw CE0237000000
86 | Wave Washer,g.Pm ) i
87 | Pan Head Screw $S410303MZO0O
88 | Bobbin (Taping) LE0580000000 -
89 | Nipple A LE0530000000 “
90 | Nipple Rotating Arm LE0OS561000000 N

Note:As for the parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.
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TMLE X—AXIS DRIVE SYSTEM

_ _LE-10
Ref.No. Description Part No. Ref.No. Description Part No.
1| X—axis Driver Frame A EGO702A0%%%% 31 | Slide Base EGO72600%%%%
2 X—axis Driver Frame B EGO0702BO0+%x%% i 32 ggr)g/gon Socket Head Cap} 9562040 8‘C coo
3 |Hexagon Socket Head Cap| 55620835CC00 33 | Fixture Base "EG0730000000
. 4 Spring Washer, M8 34 | Limit Switch Base R EGO0727R 0~0 000
5 | Plain Washer, M8 35 | Limit Switch Base L EGO0727L00000
6 |Driver Spacer A EF082900%%%% - 36 | Adjusting Knob EG0731000000
7 X—axis Frame Rail A EF070“4A0**** 37 | Limit Switch MS6601000000
8 | X—axis Frame Rai B EFO0704B0 k%% 38 | Actuator MS6602000000
9 |Hexagon Sockel Head Cap| 5'5620412CC00 . 39 | Pan Head Screw SS410314SD00O
10 | Spring Pin, 4P%12L 40 | Bearing Case Base EGO0704000000
11 | Tension Base EGO0707000000 o 41 |Bearing Case Plate BL EGL705B00000
12 | Hexagon Bolt SS930515SD00O 47 | Hexagon Socket Head Cap| 55620615C C00
13 | Tension Liner EGO710000000 B 43 | Hexagon Socket Head Cab| '55620620C C00
14 | Tension Rivet Plate EG0709000000 44 | Spring Washer, M6
15 Countersunk Head Screw SS110410SDO0O N 45 | Plein Washer, M6
16 | Tension Bearing Case B EGO0706B00000 46 | Needle Bearing HKO181200000
17 | Hexagon Bott $S930520SD00 47 | 15mm Dia. Needle Collar EF0208000000
18 ébring Washer, M5 i N 48 | Porcelain Enameled Set Screw| S S 82 0 505 TNOCO
19 | Plain Washer, M5 ' 49 | Driver—side Timing Pulley EF0705000000
20 | Tension Shaft EGO0711000000 ‘ 50 | Porcelain Enameled Set Screw| S S 820606 TN 00
21 | Porcelain Enameled Set Screw » SS820405TNOO . 51 Porcélain Enameled Set Screw| S S820605TNOO
22 | Tension—side Timing Puley Set] EF 0706500000 B 52 | Xx—axis Drive Shaft EFO0819000000
23 | Tension—side Timing Pulley | EF 0706000000 53 | Needle Collar EGO0724000000
24 | Tension Puliey Spacer EF0707000000 54 | X—axis Feed Plate A EGO714A00000
|25 | Needle Bearing HKO0O121000000 55 |X—axis Feed Plate B EGO0714B00000
26 | Tension Spacer EG0712000000 56 | Flat Fillister Head Screw SS6004125C00
27 | Tension Plate EGO0708000000 57 |Belt Catcher Plate EF0708000000
28 | Plain Washer, M4 _ 58 No.1 Roller Set EF0709000000 T
29 | Hexagon Boit $S5S930665SD0O 59 | No.1 Roller EF07091000¢00
30 | Hexagon Boit, M6 60 | Liner Plate EF0709200000

Note:As for the parts with marks ¥ or ¥, please follow our instructions on Table of Contents, in your parts order.



TMLE X—AXIS DRIVE SYSTEM

LE—10
Ref.No. Description Part No. Ref.No. Description Part No.
61 |Ball Bearing LF01280Z2Z000
62 | Roller Set Screw EF0710000000
63 | Timing Belt T1025000%%%%
) 64 | Fixing Roller Presser Screw EG0722 00 0000
65 | Plastic Roller Set EGO0721500000 )
66 | Plastic Roller EG0721000000
67 | Presser Roller Pin A EGO0716000000
68 | Roller Pin Spacer EF072400%%%%
69 | Presser Roller Pin B E66717000000
70 | Presser Roller Base EGO0715000000
|71 | Rolier Base Guide Pin EG0718000000 o
72 ggéaﬁon Socket Head Cap| gg5§20512CC00
73 | LS Dog Base EG0729000000
74 | LS Dog EG0728000000
75 | Hexagon Bolt SS930306SDOO
76 | Plain Washer, M3
77 | N—Coupling NO1501500000
778 | X—axis Motor Base EF0719000000
79 | X—axis Pulse Motor EF6401000000
20 gg(eawgon Socket Head Cap| 5g5620815CC00
81 géa:(eav%on Socket Head Cap| gg5620820¢C cCoo
82 | Bearing Case Plate BR EGR705B00000

Note:As for the parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.
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TMLE Y—-AXIS DRIVE SYSTEM

_LE-T
Ref.No. Description Part No. Ref.No. Description Part No.
1 Y —axis Driver Frame A EFO0701AO0%x%%x% 31 | Limit Switch Base L EGO0727L00000
2 Y —axis Driver Frame B EFO0701BO0%%%x 32 | Fixture Base EGO0730000000
3 |Hexagon Socket Head Cap| g5670825CC00 33 | Adjusting Knob "EGO0731000000
4 Spring Washer, M8 34 | Limit Switch MS6601000000
5 | Plain Washer, M8 35 | Actuator MS6602000000
6 | Driver Spacer B EFO083000%%x%xx% 36 |[Pan Head Screw $S410314SDO00O
7 Driver Spacer C EFO038 330¢0**;* 37 | Y-—axis Frame Rail A EFO0703A0%x%%%
8 | Tension Base EG0707000000 38 | Y—axis Frame Rail B EF0703BO0%%x%%
9 Porcelain Enameled Set Screw| S S 820508 TNODO 39 | Spring Pin, 4Px12L T o
10 | Tension Rivet Plate EGO0709000000 40 | Y—axis Drive Shaft A EFO0820A0%%%%
11 | Countersunk Head Screw SS110410SDOO 41 | 15mm Dia. Needle Collar EF0208000000
12 | Tension Bhearing Case A EGO706A00000 42 | Porcelain Enameled Set Screw] SS820505TNO0OQ
13 | Hexagon Bolt $S9305205D00 43 | Needle Bearing HKO0181200000
14 | Spring Washer, M5 B 44 | Bearing Case Plate AL EGL705A00000
15 | Plain Washer, M5 45 |Hexagon Socket Head Cap| 5 5620615CC00
16 | Tension Shaft EGO0711000000 | 46 |Bearing Case Plate AR EGR705A00000
17 | Porcelain Enameled Set Screw| SS820405TNOO 47 |Bearing Case Base EGO0704000000
18 | Tension—side Timing Puley Set| EF0706S 00000 48 |Hexagon Socket Head Cap| 55620620CC00
19 | Tension—side Timing Pulley | EF 0706000000 49 | Spring Washer, M6
20 | Tension Pulley Spacer EF0707000000 50 | Plain Washer, M6 o
21 | Needle Bearing H ka—O 121000000 51 | Driver—side Timing Pulley - EF0705000000
22 | Tension Sc;acer EG0712000000 52 | Porcelain Enameled Set Screw| S S820606 TNO0DO
23 | Tension Plate EGO0708000000 53 | Porcelain Enameled Set Screw| S S 820605 TN OO
24 | Hexagon Socket Head Cap| 55670412CC00 54 |Belt Catcher Plate EF0708000000
25 | Plain Washer, M4 55 | No.1 Roller Set- EF0709000000
26 | Hexagon Bolt $S930665SDO0O 56 | No.1 Roller EF0709100000
27 | Hexagon Nut, M6 57 | Liner Plate EFO07 O?JMP:O 0000 S
28 | Slide Base EGO072600%%%% 58 | Ball Bearing LF01280Z2Z000
29 | Rexagon Socket Head Cap| §5620408CC00 59 | Roller Set Screw EF0710000000
30 | Limit Switch Base R EGO0727R00000 60 | Timing Belt T1025000 %%% %

‘Note:As for the parts with marks # or ¥, please follow our instructions on Table of Contents, in your parts order.



TMLE Y—AXIS DRIVE SYSTEM

_LE-T
Ref.No. Description Part No. Ref.No. Description Part No.
61A | Y—axis Feed Plate, Rear A EFO71T1TAQ00000 90 | Bearing Case EF0720000000
61B | Y—axis Feed Plate, Rear B EFO0711BO00COO0CO 91 | Roller EF0722000000
62 |Flat Filister Head Screw é~§_60 b 4] 2SC 00 92 | Roller Pin EF0723000000
63 | Presser Roller Base EG0715000000 93 |E-—Ring,E-5
64 |Roller Base Guide Pin EG0718000000 94 | Spring Washer, M4 o
65 | Hexagon Socket Head Cap| 55620512CC00 95 |Bearing Case Base EF0721000000
66 | Fixing Rolier Presser Screw EGO0722000000 96 | N—Coupling NOT1501500000
67 | Plastic Roler Set EGO0721S00000 97 | Y—axis Motor Base EF0718000000
68 | Plastic Roller EG0721000000 98 | Hexagon Socket Head Cap| 55620840CC00
69 | Presser Roller Pin A EGO0716000000 99 | Motor Base Spacer EF082800%%%x%
70 | Roller Pin Spacer EF072400%%%% 100 | Hexagon Nut, M8
71 | Presser Roller Pin B EGoO717000000 | 101 | Y—axis Pulse Motor EF6402000000
72 | Y—axis Driver Connecting Plate| E F 07 1200 % % % % 101G | (528 Pule Motol EF6402A00000
73 | Countersunk Head Screw SS1104085D00 102 | Hexagon Socket Head Cap| ggg20815CcC00 |
74 | Y—axis Driver Plate, Front Set| E G0719S 00000 103 | Y—axis Drive Shaft B EF0820BO0%%%%
75 | Fixture —side Rolier Base EG0720000000
76 | Y —axis Driver Plate, Front EGO07190000 0.0
77 |Roller Washer EF0726000000
78 | Roller Guide EF0725000000 T S
79 | Round I;il‘iister Head Screw SM700905S8SC00
80 | Y—axis Rail. Front R EFO0714RO%%%%
81 | Y—axis Rail, Front L Ediz 0714L0%%%x%
82 Iéigréawgon Socket Head Cap $SS620 4]5 cCCcoo
83 |Rail Spacer EF0716000000
84 | Front Rail Holder EF071500%k%%%
85 |Wood Screw, 4.5P%20L '
| 86 |LS Dog Base EG0729000000
87 |LS Dog EG0728000000
88 | Hexagon Bolt $S930306SDO0O
89 |Plain Washer, M3 T

Note:As for the parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.
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TMLE TENSIION BASE

__LE-12

Ref.No. Description Part No. Ref.No. Description Part No.

1| Tension Base EFO0901000000 31 |No;! Tension Base Foundation] | £ 9901 A 0%k%%

2 | Truss Head Screw SMO010308SA00 32 | No.Z Tension Base Foundation| | £ 9 90 1 B 0 %% * *

3 Pan Head Screw SS410308MZ00 33 | Tension Base Cover A LEOD902AO0%x%kx%

4 Set Screw SMB800905TNOO 34 | Tension Base Cover B LEOY902BO*®x%x%*%

5 | Tension Stud EF0902000000 35 | Pan Head Screw SS410405SDO00

§ | Insulation Plate EF0903000000 36 | Tension Release Motor Base | LE 0908000000

7 | Felt Packing EFO0904000000 37 |Hexagon Socket Head Capi 55620408CC00

8 Thread Course Tension Disk EF0913000000 38 | Tension Base Front Cover LE0OCYO03 60h00 00 o

9 | Tension Collar EF0906000000 39 | Tension Release Motor Joint | LE 0905000000

10 | Thread Take—up Spring EF0307000000 40 | Positioning Contact Point LEO0OS0600000D00D

11 | Tension Spring LEO0OS13000 000 41 Porcelain Enameled Set Screw] S S820303TNOO

12 | Adjusting Screw EF0909000000 42 | Micro Switch Base LE0OC907000000

13 | Spring Hook EF0910000000 43 | Micro Switch LE6602000000

14 |Rotary Tension Disk EFO0905000000 44 | Pan Head Screw SS410325SEO00

15 | Tension Release Pin LE0CY12000000 45 | Plain Washer, M3 I

16 | Micro Switch Cover _ LEOYOS0000O00D 46 | Cord Cramp

17 | Tension Base Side Cover A | EF0928A 00000 47 | Tension Release Motor LE9102000000 -

18 | fension Base Lower Thread| ¢ £ 9916000000 48 | Pan Head Screw SS410450SD00

19 | Truss Head Screw SMO0T10906SAD00 49 | Tension Spring EF0908000000

20 | Tension Base Card (PC Board)| EF 7201000000 50 | Thread Course Tension Stud EF0914000000

21 |Pan Head Screw SS410305SD00 51 | Thread Course Thread Guide | EF 0912000000

22 | Jension Release Shaft Bearing] £ F 0921 A 00000 52 | Round Filister Head Screw | SM700905SA00

23 |Hexagon Socket Head Cap| 55620510CC00 53 | Switch Lever MS6602000000

24 | Plain Washer, M5 54 | Needle Bearing HKO0101000000

25 | Tension Release Colar EF0922000000 55 | Gear Head 2GKG60K000000
26 | Porcelain Enameled Set Screw| S S 820404 TNOO 56 | Thread Course Tension Spring] EF 0915000000

27 | Tension Release Shaft A LEOSO4AD0000D

28 | Tension Release Shaft B | LE0904B 00000

29 | 10mm Dia. Joint EF0826000000

30 | Porcelain Enameled Set Screw| S S820405TNGOGO

Note:As for the parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.
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TMLE BAR SWITCH BOX

_LE-13
Ref.No. Description Part No. IRef.No. Description Part No.

I |Bar Switch Box MS5800000000

2 | Limit Switch, Z—15GW22—B

3 |Bushing EF1107000000

4 |LS Dog EF1104000000

5 | Porcetain Enameled Set Screw] S S 820508 TNOO

6 | Spacer EF1105000000

7 Return Spring EF1106000000

8 Connector

Note:As for the parts with marks ¥ or %, please follow our instructions on Table of Contents, in your parts order.
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TMLE EMBROIDERY FRAME

___LE—-14
Ref.No. Description Part No. Ref.No. Description Part No.
1| Frame Sash Lengthwise A EGO30300%%%%
2 Frame Sash, Rear EF030100%% **
3 Frame Sash, Lengthwise B EGO030400%%%%
|4 |Frame Sash, Front EF030200%%#%
5 |Base Frame Sash Set EF0300SO%x%k*x%
6 |Embroidery Space indicator EGO0310000000
7 Egttér?\}gsry Space indicator| £ G 0311000000
8 | Truss Head Screw SS010508CBOO
9 |Screw Ring EF0303000000
10 [No.1 Felt EG030800000°0
11 | No.3 Feit EGO030900%%%%
12 | Countersunk Head Screw SSi1t10510CDOO
13 | Border Frame Crosswise Sash| E F 03040 0% % % ¥
14 | Border Frame Lengthwise Sashy EF 03050 0% % % %
15 |Knurled Screw EF0306000000
16 | Counter Goar Box—side Corner| E G 0306000000
17 | Truss Head Screw $S010512CBO0YO
18 |Main Gear Box—side Spacer EG0307000000
19 | Main Gear Box—side Corner EG0305000000
20 |Middle Sash EF030800%%%%
21 | Truss Head Screw SS010405CBOO
22 |Inner Frame Attachment C EF031100000°¢0
|23 | Pan Head Screw SS410405CDO0O
24 |Inner Frame Attachment A | EF 0309000000
25 |inner Frame Attachment B | EF 0310000000 ]
26 Iélgr)éa%on Socket Head Cap| g g5620415CC00
27A | Border Frame Clip (short} EF0307AC00000
288 | Border Frame Clip (long) EF0307B00000

Note:As for the parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.
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TMLE POWER SUPPLY BOX

. _LE-1
Ref.No Description Part Na. Ref.No. Description Part No.
1 Power Supply Box LES5603000000
| ia | P Supply B
1A | (Poraue o Macine ) LE5603A 00000 |
2 |Relay Card LE5602000000
3 | Transformer, TR—0127
3p | Transformer . 8
(Torgue~up Machine), TR—012
4 No Fuse Breaker, T0~30D3P30A
5 Electro—magnetic_Switch
(with Thermal),BMFl(MZ—‘O—ZL -
B 6 Surge Absorber,CR—30151BL
7 Rectifier, 16 T20
8 | Surge Absorber, SQ52050 )
9 [ Condenser HCG6ATVE6E82I
10 | Condenser HCGBAITV3I33Y
1 | Fuse PAS002A00000 |
12 | Fuse PA5002260000 | .
13 | Fuse PA5002400000
14 | Rectifier, 15B4B41 ]
15 | Condenser, 2.5 xF/400V )
16 | Condenser, 0.8 #F/400V
17 | Surge Absorber, CR—20151BL
18 |Fan 4715PS10TB30 I
19 | Receptacle, WF3003E
B
1.

Note:As for the parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.
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TMLE DRIVER BOX

LE—16
Ref.No. Description Part No. Ref.No. Description Part No.
1 | Driver Box LE5401010000 '
1A (D{‘iz)/:eéugo—xup Machine ) LE5S5401A10000 ~
2 Driver Assembly EF5401010000
3 |Fuse PAS022F00000 ]
4 |Fuse PA5002200000
5 Power Supply Assembly LES4 020 00000
sa | Power Supply Assembly LE5402A00000
6 Fan, 1095 —075UL
7 | Resistor RWHB60G750 @ B
7A | Resistor (Torque—up Machine)] RW H60G1.5K @ “
8 | Rectifier, D30VT60 ~
9 | Condenser ECEA2CY472F
9 | Condenser (Torgue—Machine)] ECEGA2EY472F
10 | Transtormer, B—1132 '

Note:As for the parts with marks # or ¥, please follow our instructions on Table of Contents. in your parts order.
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TMLE CONTROLLER BOX LE—17

Ref.No. Description Part No. Ref.No. Description Part No.
"1 | Controller Box LE5101000000

2 | Master Card LE5102000000 ]

3 |Save Card LE5103000000 )

4 | Memory Card EF5102000000 )

5 |1/0 Card LE5105000000

6 | Joint Card (PC Board) LE5106000000

7 Mother Board LES5108000000 ]

8 |Fan 4715PS10TB30 -

9 Noise Filter, ZAC2205—00

10 | Receptacle, WF3002E

11 | Transistor, 25D635 -

12 égtf%alig Voltage Regulator,_ _

13 |Rectifier, 6B4B41

14 | Transformer, T2A—8101C—01 )

15 |Condenser, HCG6AIE1031

Note:As for the parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



TMLE MAIN MOTOR CONTROL BOX' LE-18

TANMA ———



TMLE MAIN MOTOR CONTROL BOX

~ LE—18
Ref.No. Description Part No. Ref.No. Description Part No.

1 Main Motor Control Box EF6201A00000

2 Control Card (PC Board) EF6202000000

Reverse —phase Detecti 7 T

3 e e "™ | EF 6203000000

4 Transformer, BKO —E3028G03

5 Main Box lid

6 Screw with Washer, M4%8L

7 Fuse PAS012800000

Note:As for the parts with marks # or #%, pleasc follow our instructions on Table of Contents, in your parts order.






